
Page 1 of 1 

Riege, Ed 

Subject: 

To: 

Cc: 

Sent: 

From: Riege, Ed 

Wednesday, April 01, 2009 1:54 PM 

Jones, Brad A., EMNRD; Monzeglio, Hope, NMENV 

'Chavez, Carl J, EMNRD'; 'Bill.Olson@state.nm.us'; Young, Michelle; Turri, Mark; Rajen, Gaurav 

Western Gallup Refinery Sanitary Wastewater Project 

Attachments: 7788.05 - Sheet 09.pdf; 7788.05 - Sheet 01.pdf; 7788.05 - Sheet 02.pdf; 7788.05 - Sheet 03.pdf; 7788.05 -
Sheet 04.pdf; 7788.05 - Sheet 05.pdf; 7788.05 - Sheet 06.pdf; 7788.05 - Sheet 07.pdf; 7788.05 - Sheet 
08.pdf 

Awhile back the Gallup Refinery had mentioned to Carl Chavez and Wayne Price that we were looking into routing some of 
our sanitary wastewater streams to the new Pilot Lift Station we are installing. They mentioned that I should check with 
[...]
level, with treated wastewater flowing by gravity to the downstream bioreactors. The other tank, 
which is normally maintained at a low level, serves as a standby to collect excess stormwater and 
process upsets. Wastewater collected in the standby tank is transferred back to the on-line tank at a 
controlled rate via a pump. The dual tank arrangement also allows the refinery to continue wastewater 
processing when one tank is taken out of service for maintenance or sludge removal. 

Oil is pumped to the slop oil system weekly on a batch basis. The free oil layer in the on-line separator 
tank is skimmed to a cut-off point of about 10 percent water. No analytical data is available on the 
quality of the recovered oil. Refinery A is very satisfied with the mechanical operation of the skimmer 
system. 

The design sludge accumulation rate for the on-line tank was 2 feet per year. Actual sludge 
accumulation of approximately 3 feet was recorded during the first year of operation, and sludge has 
been removed once. Sludge removal was accomplished by first taking the tank out of service and 
draining the free oil and water layers. The bottom sludge layer was then removed to the extent 
possible using a pump connected to the sludge sump on the tank floor. Once the liquid level in the tank 
dropped below the access manways, maintenance workers were able to move the residual sludge to the 
floor sump using hoses. 

Table 1 presents design targets and operating data for the tank-based separators at Refinery A. Data 
for the former API separator and IAF are provided for comparison. The results show that the new 
separator tanks have produced an effluent which is equivalent to or slightly better than the discharge 

ENV-95-161 
Page 5 



from the former treatment units. Concentrations of oil/grease and total suspended solids (TSS) are 
acceptable for the downstream bioreactors, which consist of two parallel aeration tanks operated 
without biosolids recycle. In addition, removal of the IAF unit from the wastewater treatment train has 
eliminated management of IAF float as an operating concern. 

As originally designed and operated, the wastewater treatment upgrade at Refinery A included sulfuric 
acid addition to the separator tank influent. Acid was added proportionally to the wastewater flow rate 
to achieve approximately pH 6 in the on-line tank. Spent caustic was used to neutralize the separator 
tank effluent prior to the bioreactors. Acid addition was discontinued after about four months because 
of odor problems at the bioreactor tanks. The odors were traced to the spent caustic in the 
wastewater. There has been no noticeable deterioration of separator tank effluent quality since acid 
addition ceased. Nevertheless, Refinery A plans to resume adding sulfuric acid to the separator tank 
influent once in-plant process modifications are completed to reduce sulfide and mercaptan levels in the 
spent caustic stream fed to the bioreactors. 

Refinery B 

Refinery B has a rated crude capacity of 45,000 bpd and is located in the West. Two above-ground 
oil/water separation tanks have been in service since March 1993 to treat process wastewater upstream 
of an existing IAF unit. RBCs provide biological treatment downstream of the IAF. The tanks were 
initially installed as part of a project to bring the refinery into compliance with NSPS and benzene 
NESHAPS requirements and have since replaced the existing API separator. 

The separator tanks at Refinery B each have a working capacity of approximately 1.05 million gallons. 
The system is designed to operate with one tank in service and one on standby to manage excess flow 
and process upsets. The on-line tank provides a hydraulic retention time of 11.5 hours at the design 
flow rate of 1,500 gpm. The: design surface overflow rate is 0.38 gpm/ft2at the design maximum flow. 
Actual wastewater flow rates have averaged about half the design flow. 

The tanks are equipped with external floating roofs, with the oil skimmers attached to the roofs. Roof 
seals have not been replaced since start-up. Side-mounted mixers have been provided near the bottom 
of the tanks. The tanks are not insulated, and there is no capability to add sulfuric acid to the influent 
wastewater, which is typically in the range of pH 7.5-8.0. On the basis of operating experience, 
Refinery B has determined that addition of a chemical demulsifier to the separator influent significantly 
improves oil/grease removal. 

For the February-September 1995 operating period, the average effluent oil/grease concentration for 
the on-line separator tank was 79 mg/L; the median oil/grease concentration was 50 mg/L. The 
average flow was 793 gpm. 

ENV-95-161 
Page 6 



Recovered oil is removed from the on-line separator tank weekly. Refinery B operates the oil skimmer 
to maintain a minimum free oil thickness of three feet in the tank. No BS&W measurements are 
available for the recovered oil. However, refinery staff report that oil collected from the separator 
tanks contains much less water than recovered oil from the former API separator. As a result, 
operating problems in the slop oil system have decreased since start-up ofthe separator tanks. 

Liquid sludge accumulation in the on-line tank is estimated at 8 feet per year. Refinery B reports no 
unusual problems in removing bottom sludge, which separates as a pumpable liquid with high water 
content. Sludge removal has been accomplished by taking the on-line tank out of service, draining the 
free oil and free water layers, suspending the sludge layer with the mechanical mixer, and pumping the 
sludge from the tank through a floor drain. The only sludge removal event completed to date at 
Refinery B took one separator tank out of wastewater service for approximately 6 weeks. 

Refinery C 

Refinery C is a 68,000 bpd facility located in the Southwest. Two above-ground oil/water separation 
tanks were installed to replace and existing API separator and IAF during a wastewater treatment plant 
upgrade completed in August 1994. The tanks remove free oil and solids while equalizing process 
wastewater ahead of two new bioreactors operated without biosolids recycle. Stormwater and process 
wastewater are segregated at this refinery. 

The separator tanks at Refinery C are each designed with a maximum working capacity of 720,000 
gallons. Both tanks are on-line and operated in parallel, an arrangement which is possible because the 
separators do not have to accommodate stormwater surges. The hydraulic retention time for both 
tanks at the design flow rate is 29 hours. The design maximum surface overflow rate is 0.13 gpm/ft2. 
Average process wastewater flow rates are slightly less than half the design maximum. 

The tanks are equipped with external floating roofs, with oil skimmers attached to the roofs. Oil is 
drained by gravity on a daily basis to the recovered oil system. The quality of the recovered oil is very 
good, typically less than 0.1% BS&W. Since the separator tanks have come on line, Refinery B has 
been able to return this recovered oil directly to the crude unit, bypassing slop oil treatment. According 
to plant staff, this was not possible with the recovered oil skimmings from the former API separator. 

For the period August 1994-August 1995, the average effluent oil/grease concentration for the 
separator tanks at Refinery C was 42 mg/L. The average flow rate was 358 gpm. 

Refinery C continuously injects spent sulfuric acid from boiler feedwater treatment into the separator 
tank influent. Caustic is also added as necessary to maintain the separators within the operating target 
of pH 6.5-7.5. Additional caustic is added to the separator tank effluent as needed to adjust process 
wastewater pH prior to the bioreactors. 

ENV-95-161 
Page 7 



Sludge accumulation in each tank is estimated at about 5 feet per year. To date, sludge has not been 
removed from either tank Based on sampling and visual observations, the bottom sludge appears to 
bean easily pumpable liquid. Initial plans at Refinery C call for the separator tanks to remain on line 
during the first sludge removal event, which is scheduled for 1996. 

SUMMARY AND CONCLUSIONS 

Design and operating data for the three case histories presented in this paper are summarized in Table 
2. These results, along with the supporting information discussed above, clearly show that above-
ground oil/water separation tanks are a viable and proven alternative to conventional API separators 
for refinery wastewater service. By achieving the objectives of surge control, influent equalization, and 
oil/water/solids separation in a single process vessel, this design concept offers refiners the opportunity 
to meet their wastewater treatment objectives at lower capital and operating cost than would be 
expected from conventional process designs. 

ENV-95-161 
Page 8 



Table 1. 

Performance of Oil/Water Separation Facilities at Refinery A 

Average ISlIpent 

Unit Slow (gel/snim.) OB1&Urease 
(mg/L) 

Former Treatment System" 
API Separator 
IAF 

521 
421 

300 
80 

350 
110 

New Separator Tanks 
Design 
Actual" 

645 
420 

45 
70 

96 
83 

* January 1991 - March 1992 
" September 1994 - August 1995 

Table 2. 

Summary of Design Criteria and Performance Data for Above-Ground Oil/Water 
Separation Tanks 

Refinery Overflow Rate Retention Time 
(fers.) 

Average EMfflxeEi 

A 0.16* 19" 70 

B 0.38" 11.5" 50c 

C 0.13" 29" 42 
" Calculated with one tank on line at design flow rate 
" Calculated with two tanks on line at design flow rate 
c Median value 

ENV-95-161 
Page 9 





ATTACHMENT E: MEMBRANE BIOREACTOR PILOT STUDY 

E 

Use of contents on this sheet is subject to the limitations specified at the end of this document. 
Attachment ETIysheet.doc 



Membrane Bioreactor Study 
May - August 2008 

Prepared by 

Gaurav Rajen, Environmental Engineer 

Reviewed by 

Ed Riege, Environmental Manager 



1.0 Introduction 
This report describes the findings of a wastewater treatability study conducted at the 
Gallup Refinery of Western Refining using a small-scale membrane bioreactor (MBR) 
system leased from GE Water and Process Technologies.1 

Figure 1 presents a schematic of the system, and Figures 2 and 3 present photographs of 
some key components. 

Permeate 

Aerobic Tank Anaerobic Tank 

Air 71 Feed 

Stirrer 

Membranes 

Recycle of Activated Sludge 

Figure 1: Schemat ic of Small-scale Membrane Bioreactor System 





2.0 Operational Procedures 
Wastewater from the refinery was collected from the existing aeration lagoon system at 
the influent pipes. This wastewater was a mixture of the industrial wastewater generated 
within the refinery, as well as sanitary effluent received from the Pilot Travel Center. 
Periodic samples of this feed were taken. The feed was collected in three large tanks, and 
measured amounts of phosphates and other balancing chemicals were added. This feed 
was then pumped into an anaerobic tank in which it was continually stirred. From the 
anaerobic tank, the wastewater entered an aerobic tank which had a continuous supply of 
air pumped into it. We also twice added approximately 5 gallons of sludge from the City 
of Gallup's wastewater treatment plant to this tank. The wastewater then was filtered 
through a set of membrane filters that were hanging in the aerobic tank, and permeate 
was collected for further testing. These membranes had the capability to send a back-
pulse of air that kept them free of clogging. 

3.0 Data and Measurements 
Various operational parameters were measured during the study. Among these were 
pressures and flow rates before and after the back-pulse, pH and temperatures in the 
various tanks, Dissolved Oxygen levels in the anaerobic and aerobic tanks, and the 
Dissolved Oxygen Uptake Rate in the aerobic tank. Table 1 presents the maximum and 
minimum values for some of these parameters. 

Feed and permeate samples were collected and sent to an environmental laboratory for 
testing, and at various times aerobic tank liquids were also sampled. Table 2 presents 
some of these analytical data. All of the analytical data collected will be included in our 
2008 Annual Groundwater Report which has a section on all water quality monitoring 
activities conducted at the Gallup Refinery of Western Refining. 

Table 1: Representative Set of Operational and Other Parameters Measured During the 
Study 

Feed 
pH 

Permeate 
pH 

Dissolved 
Oxygen 
Uptake 
Rate 

Dissolved 
Oxygen 
Anaerobic 
Tank 

Dissolved 
Oxygen 
Aerobic 
tank 

Temperature 
Anaerobic 
tank 

(mg/L.hour) (mg/L) (mg/L) CQ 
Maximum 8.52 8.55 69 10.6 12.63 29.8 
Minimum 5.73 6.5 30 0.19 0.76 5 



Table 2: Representative Set of Sampling Data (all units in mg/L unless noted otherwise) 

Type of 
sample 

Oil 
and 
Grease 

Total 
Phenolics 

Ammonia Total 
Dissolved 
Solids 

Turbidity 
(NTU) 

Chemical 
Oxygen 
Demand 

Biochemical 
Oxygen 
Demand 

Feed 690 17000 600 3200 2300 3440 1288 
Permeate 1.2 290 480 3800 Non-

detect 
1720 765 

Oil and Grease and Phenolics were dramatically reduced as is clear in Table 2. However, 
Ammonia levels did not drop considerably. Figure 4 depicts a graph comparing 
Ammonia levels in the Feed and the Permeate. Figure 5 depicts reductions in Chemical 
Oxygen Demand; and Figure 6 depicts reductions in Biochemical Oxygen Demand. 
These measures of water quality were markedly improved. 

Ammonia Removal 

."1 

U H . 1 1 1 1 1 1 1 1 1 1 1 1 1 1 , 1 1 1 , , 

^ ^ # * 0<S> Q # ^ ^ ^ ^ # ~% Q% # > # 

Date 

—•—Feed Ammonia —•—Permeate Ammonia I 

Figure 4: Graph of Ammonia Levels in the Feed and Permeate 



Western Refinery - COD Removal 

^ ^ ^ ^ ^ # J 

[—•—Feed —D— Permeate | 

Figure 5: Graph of Chemical Oxygen Demand Levels in the Feed and Permeate 

Western Refinery - BOD Removal 

^ ^ ^ ^ * ° # , / , / JS* ^ ^ ^ ^ t r $ r $ r « <v N=> >̂ "= <̂  n> ^ A X

 N * y 

- Feed —Permeate 

Figure 6: Graph of Biochemical Oxygen Demand Levels in the Feed and Permeate 



4.0 Conclusions 

The results of the MBR study did not favor proceeding forward with a larger scale 
system. What became readily apparent through the course of the study was that the 
refinery wastewater would need to undergo second-stage oil-water separation for the 
bioreactor to be effective. Currently the refinery wastewater only undergoes primary 
gravity-based oil-water separation in an API Separator. 

There was a fear of the membrane filtration system being clogged by the oil in the 
refinery wastewater. This fear was expressed by GE representatives when we suggested 
spiking the feed with oil. We also had at various times the bacteria in the anaerobic and 
aerobic tanks suffer a loss of productivity - this was from a die-off caused by system 
malfunctions, such as clogged switches, failed pumps, ruptured tubing, all of which could 
be traced to the levels of oil and grease and other solids in the wastewater that the MBR 
system was not optimized to treat.. 

We realized that the MBR system would probably be most effective in a non-refinery 
setting. To make it effective for our applications, we would need more oil-water 
separation, better screening and pre-filtration to protect the membranes. 

We also found from a survey of the refining industry that MBRs are not in use at 
refineries to treat wastewater, but are in some use at refineries for treating process water. 
A recent survey of new technologies for refinery wastewater by a Task Force made up of 
Purdue University's Calumet Water Institute and Argonne National Laboratory2 reached 
these conclusions regarding MBRs in a refinery setting -

"The effectiveness, small footprint, and high effluent quality of MBR technologies are 
counterbalanced by higher costs, higher energy use, waste generation, and still 
unresolved fouling issues that may provide inconsistent performance and reliability. 
Although their use in treating refinery wastewater is currently limited, significant interest 